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1 General information

1.1 Notes

The test results of this test report relate excklgito the test item specified in 3.1.1. The CETEC ICT Services
GmbH does not assume responsibility for any comzhssand generalisations drawn from the test resuith regard to
other specimens or samples of the type of the ewiip represented by the test item. The test rapaxt only be
reproduced or published in full. Reproduction oblmation of extracts from the report requires fméor written
approval of the CETECOM ICT Services GmbH.

Test laboratory manager:

2010-03-05 Marco Bertolino (/f 73@’0'63(f na

Date Name Signature

Technical responsibility for area of testing:

S L
D g ey » &
2010-03-05 Stefan Bos )AL >
Date Name Signa;&j’r/e
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1.2 Testing laboratory

CETECOM ICT Services GmbH

Unterttrkheimer Straf3e 6 - 10
66117 Saarbriicken

Germany

Phone: +49681598-0

Fax: +49 6815 98 - 9075
e-mail: info@ICT.cetecom.de
Internet: http://www.cetecom-ict.de

The test laboratory (area of testing) is accrediteéccording to
DIN EN ISO/IEC 17025
DAR registration number: DGA-PL-176/94-D1

State of accreditation:

Federal Motor Transport Authority (KBA)

BN )7 DAR registration number: KBA-P 00070-97

Testing location, if different from CETECOM ICT Services GmbH:

Name
Street
Town
Country :
Phone
Fax

1.3 Details of applicant

Name: Sony Ericsson Mobile Communications AB
Street: Nya Vattentornet

Town: 22188 Lund

Country: Sweden

Telephone: +46-46-19-3000

Fax: +46 (0) 46 19 32 95

Contact: Johan Wedin

E-mail: johan.wedin@sonyericsson.com
Telephone: +46 (0) 707 19 57 36

1.4 Application details

Date of receipt of order: 2010-02-10
Date of receipt of test item: 2010-03-03

Date of start test: 2010-03-03
Date of end test: 2010-03-05

Persons(s) who have been
present during the test: -/-
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2 Test standard/s

Title 47 of the Code of Federal Regulations; Chaptd-
47 CFR Part 15 2008-07 Federal Communications Commission
subchapter A - general, Part 15-Radio frequency déses

Spectrum Management and Telecommunications - Radio
Standards Specification
Low-power Licence-exempt Radiocommunication Device@ll
Frequency Bands): Category | Equipment

RSS - 210 Issue 7 2007-06
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3 Technical tests

3.1 Details of manufacturer

Name: Sony Ericsson Mobile Communications AB
Street: Nya Vattentornet

Town: 22188 Lund

Country: Sweden

3.1.1 Test item

Mobile Phone GSM 850/900/1800/1900, UMTS FDD1/FDIFIIDS5 /

el o et e HSDPA / WLAN / BT EDR / A-GPS / FM-Rx

Type identification : AAD-3880070-BV

Conducted: BX901AZ6CJ
BX901AZ6R1

S/N serial number

Radiated: BX901AZ6F4

BX901AZ6PF
HW hardware status : AP2.1
R2BA026V
SW software status ATP

ISM band 2.400 - 2.483,5

s e e (channel 00 — 2402 MHz; channel 78 — 2480 MHz)

Type of Modulation : FHSS — GFSK; Pi/4 DQPSK; 8 DPSK

Number of channels : 79

Integrated PCB antenna— for more information, please take a look at

Antenna 8 — photos of the EUT
Power Supply : 4.0 V DC by battery EP500 + charger CST-80 / powesupply
Temperature Range : -20 °C to +55 °C

Max. power radiated:  8.47 dBm (Pi/4 DQPSK modulton)
Max. power conducted: 7.56 dBm (Pi/4 DQPSK modation)

FCC ID: PY7A3880070
IC: 4170B-A3880070

2010-03-05 Page 6 of 84
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3.1.2 Additional EUT information For IC Canada (appendix 2)

IC Registration Number: 4170B-A3880070
Model Name: AAD-3880070-BV
Sony Ericsson Mobile Communications AB
Manufacturer (complete Address): Nya Vattentornet
22188 Lund
Sweden
Tested to Radio Standards Specification (RSS) No.: RSS-210 Issue 7
Open Area Test Site Industry Canada Number: IC 3462C-1
ISM band 2.400 - 2.483,5
Frequency Range (or fixed frequency) [MHz]: (channel 00 — 2402 MHz;

channel 78 — 2480 MHz)

GFSK modulation:
Rad. EIRP: 4.18 mW
Conducted : 3.39 mW

Pi/4 DOPSK modulation:
RF: Power [W] (max): Rad. EIRP: 7.03 mW
Conducted : 5.70 mW

8 DPSK modulation:
Rad. EIRP: 6.43 mW
Conducted : 5.21 mW

Integrated PCB antenna— for more

Antenna Type: information, please take a look at 8 — photos
of the EUT
GFSK modulation: 920
Occupied Bandwidth (99% BW) [kHz]: Pi/4 DQPSK modulation: 1317
8 DPSK modulation: 1287
Type of Modulation: GFSK, Pi/4 DQPSK, 8 DPSK
GFSK modulation: 920KFXD
Emission Designator (TRC-43): Pi/4 DQPSK modulation: 1IM32GXD
8 DPSK modulation: 1M29GXD
Transmitter Spurious (worst case) [dBuV/m in 3m]: 50.19
Receiver Spurious (worst case) [dBuV/m in 3m]: 50.13

ATTESTATION:

| attest that the testing was performed or supedvisy me; that the test measurements were madecardance with
the above-mentioned departmental standard(s), lzeadtihe radio equipment identified in this applicathas been
subject to all applicable test conditions specifindthe departmental standards and all of the requénts of the
standards have been met.

Signature:

(/fB@qré:(f nd—

Test engineer:Marco Bertolino Date: 2010-03-05
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3.1.3 Extreme conditions testing values

Description Shortcut Unit Value
Nominal Temperature nbm °C 20
Nominal Humidity Hiom % 40
Nominal Power Source ¥ \Y 4.0

Type of power sourcd®C by battery EP500 + charger CST-80 / power supply

2010-03-05
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4 Summary of Measurement Results and list of all pedrmed
test cases
X No deviations from the technical specifications werascertained
L] There were deviations from the technical specificest ascertained
TC identifier Description verdict date Remark
RF-Testing FCC Part 15 8§15.247 - CANADA RSS-210 sded| 2010-03-0% -/-
Test Specification Not
Clause Test Case Modulation Pass Fail | N/A | performed
None Antenna Gain GFSK Yes
815.247(al) Carrier frequency separation GFSK Yes
§15.247(al) Number of hopping channels GFSK Yes
815.247(a)(1)(iii))| Time of occupancy (dwell time) Yes
§15.247(e) Power_ Spectral density (Hybndﬁ Yes
system in Inquiry mode/Page scg
: q GFSK Yes
§15.247(a)(1) Spectrum Bandwidth of a_FHS\_ Pil4 DOPSK Yes
System / 20dB Bandwith 8 DPSK Yes
; GFSK Yes
§ 15.247 (b)(1) ERITIULCD CIULEIVL (e Pil4 DQPSK|  Yes
(conducted) 8 DPSK Yes
§ 15.247 (b)(1) | Max. peak output power (radiate GFSK Yes
: GFSK Yes
§ 15.247 (d) Band'gdgte gomp"a.”ce of | piaDOPSK|  Yes
conducted emissions 8 DPSK Yes
: : GFSK Yes
§ 15.205 Band-edge comp_llance of radiat¢ Pil4 DQPSK Yes
emissions 8 DPSK Yes
: P GFSK Yes
§ 15.247 (d) SpurlousTEm|55|(_)t? - conducted Pil4 DOPSK Yes
(Transmitter) 8 DPSK Yes
Spurious Emission - radiated :
§ 15.247 (d) (Transmitter)>30 MHz Pi/4 DQPSK| Yes
§ 15.109 Spurious Emlsglons - radiated n Yes
(Receiver)
Spurious Emissions - radiated | _.
ez (Transmitter) <30 MHz Pi/4 DQPSK ves
§ 15.107/207 Conducted Emissions <30 MHz Pi/4 DQPSK Yes

2010-03-05

Page 9 of 84



CETECOM ICT Services GmbH CETECOM
W~w~

Test report n0.1-1954-06-07/10

5 RF measurement testing

5.1 Description of test set-up

5.1.1 Radiated measurements

The radiated measurements are performed in vedi@hhorizontal plane in the frequency range frokii@ to 25 GHz
in semi-anechoic chambers. The EUT is positionedaamon-conductive support with a height of 0.80 bowe a
conductive ground plane that covers the whole clesimbhe receiving antennas are confirmed with djpetions
ANSI C63.2-1996 clause 15 and ANSI C63.4-2003 dat14.5. These antennas can be moved over thet raiuie
between 1.0 m and 4.0 m in order to search for mawi field strength emitted from EUT. The measurendéstances
between EUT and receiving antennas are indicatethentest setups for the various frequency ranges.each
measurement, the EUT is rotated in all three ax@d the maximum field strength is received. Thenteal and
unwanted emissions are received by spectrum amalyseere the detector modes and resolution banbsvidver
various frequency ranges are set according to rexpaint ANSI C63-4-2003 clause 4.2.

Antennas are confirmed with ANSI C63.2-1996 item 15

9 kHz - 150 kHz: Quasi Peak measurement, 200 HzlBaith, passive loop antenna.
150 kHz - 30 MHz: Quasi Peak measurement, 9 kHaB&dth, passive loop antenna.
30 MHz - 200 MHz: Quasi Peak measurement, 120 k&tzdBvidth, tri-log antenna
200MHz - 1GHz: Quasi Peak measurement, 120 kHz Bl tri-log antenna
>1GHz: Average, RBW 1MHz, VBW 10 Hz, waveguide horn

All measurements are done in accordance with thegFand Measurement Guidelines for Frequency Hogp@pread
Spectrum Systems DA 00-705 and Appendix A “BLUETQOAPPROVALS”

The EUT is powered by an external power supply witiminal voltage. The signalling is performed frontside the
chamber with a signalling unit (CMUZ200 or other)dylink using signalling antenna.

5.1.2 Conducted measurements

The EUT’s RF signal is coupled out by the antermranector which is supplied by the manufacturer. 3igeal is first
10dB attenuated before it is power divided (~6dBsl@er branch). One of the signal paths is condeftethe
communication base Station (CMUZ200 or other), ttieeioone is connected to the spectrum analyzer. speeific
losses for both signal paths are first checked iwithh calibration. The measurement readings on tpealing
unit/spectrum analyzer are corrected by the smetdit set-up loss. The attenuator, power divisignalling unit and
the spectrum analyzer are impedance matched orh&0 O

Antenna Spectrum
connector -analyzer

‘ Attenuator F"’V.Ver
devider

Power connector

Power
suppl

EUT

Signaling
unit
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5.2 Referenced documents

None

5.3 Additional comments

The Pi/4 DQPSK / 2-DH5 mode provides the maximumdemted output power.

The radiated spurious emissions and the condupigibsis emissions over AC line are performed whith highest
power mode.

5.4 Antenna gain

The antenna gain of the complete system is cakmlilay the difference of radiated power in EIRP #nedconducted
power of the module.

Results:
low channel mid channel high channel
2402 MHz 2441 MHz 2480 MHz
Conducted power [dBm]
Measured, GFSK modulation 5.30 519 4.80
Radiated power [dBm] 526 5.06
Measured, GFSK modulatioh 6.21 ' '
Gain [dBi] 0.91 0.07 0.26
Calculated

2010-03-05 Page 11 of 84
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5.5 Carrier frequency separation §15.247(a)(1)

Modulation: GFSK

Plot 1 of 1:

C.BER by Cetecom Saarbruacken Germany

Ref. Leval Offset [48] Detector Sweeptime [5] Video B [Hz] RB [Hz]
11 POs Sm 100k 100000
5 Tl T 1 T gl T T 1 T T 1 T T T 1 T T T 1 Tl Iv | T 1 1
tag: [dBm] ‘3_7\}'/\ W Nmr‘ w Nﬂ A"W\ 3
0 it L i h =

. )
i
| =]
'“—-‘—..2
—
=.E_E
==
[ ]

554‘
=
|
:_ra—"'
=
| 2
T

=]
—= |
=
=
=y

20

24336 24335 244G 24416 24415 2.4420G 244205 244205 24436
Freq [Hz]
Start Fraq [HZ] Stop Freq [Ha] Tracem, Found Feak [dBm] Found Feak [Hz]
24393 2443 hAxH 3905 2439G

Result: Channel separation is: ~ 1 MHz

Limits:

Minimum 25 kHz or 20 dB Bandwidth of the hopping

Under normal test conditions only system
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5.6

Modulation: GFSK

Plot 1 of 2:

C.BER by’ Cete c_un‘|"'8_a a rBJ:l_l‘a'c.Sié n Germany

Ref. Lewel Offset [dB]
1

htag: [dBm]

Start Freq [Hz]

2.4

Plot 2 of 2:

C.BER by’ Cete c_un‘|"'8_a a rBJ:l_l‘a'c.Sié n Germany

Ref. Lewel Offset [dB]

11

htag: [dBm]

Number of hopping channels 815.247(a)(1)

Detector Sweeptime [] Wideo BYI [Hz] RE [Hz]
POS im S00k S00000
LS i T L T T T T T T T T T T T T Iy O 2
5 by,
s VYV VY VY VYV VYV VIV VY VIV Y VYV VY VYV Y VYV VY
. ]
-5 f
-10 I
-15 f
=20 ,f
-25 _Ir
=30 -H
-35 =
-40
45 1 [ I | Y | | | I | | I | I | Ll
246 24055 241G 2415806 24206 242506 2436 243506 244G 244506
Freq [Hz]
Stap Freg [H] Tracem, Faund Peak [dBm] Faund Peak [Hz]
24456 hl A H 5.8552 24216
Detector Sweeptime [] Wideo BYI [Hz] RE [Hz]
POS im S00k S00000
0 7177 T 7 T T T T 7 T T I T T 7 T T T
DWVVVVVWIVV\HWWVVUVVWW -
A0 \\ =
20 \ =
300 [ \ |
40 7 \ |
A0 [ \tl..w%"r*vjl,.'i
€ I | N | I | e | | | I T | | I | | N T L
244506 245G 245606 Z4EG 248505 247G 24756 248G 24860
Freq [Hz]

Start Freq [Hz]

2445

Stop Ereq el
24856

Tracem.

hl A2 H

Faund Peak [dBm]
4905

Result: The number of hopping channels is: 79

Limits:

Faund Peak [Hz]
24453

Under normal test conditions only

at least 15 non-overlapping channels

2010-03-05
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5.7 Time of occupancy (dwell time) 815.247(a)(1)(iii)

For Bluetooth devices:

The dwell time of 0.4 s within a 31.6 second peiiodata mode is independent from the packet tppeket length).
The calculation for a 31.6 second period is a fedip

Dwell time = time slot length * hop rate / numbéhopping channels *31.6 s

Example for a DH1 packet (with a maximum lengtloné time slot)
Dwell time = 625 ps * 1600 1/s/ 79 * 31.6 s = 8.4n a 31.6 s period)

For multi-slot packet the hopping is reduced acicgrdb the length of the packet.
Example for a DH5 packet (with a maximum lengttieéd time slots)
Dwell time =5 * 625 us * 1600 * 1/5 *1/s / 79 * s = 0.4 s (in a 31.6 s period)

This is according the Bluetooth Core Specificatbh.1 & V 1.2 & V2.0 (+ critical errata) for all Betooth devices.
Therefore, all Bluetooth devices comply with theG-@well time requirement in the data mode.

This was checked during the Bluetooth Qualificatiests.
The Dwell time in hybrid mode is approximately 208 (in a 12.8s period)

2010-03-05 Page 14 of 84
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5.8 Power Spectral density (Hybrid system in Inquiry male/Page scan)
815.247(e)

Not applicable!

Not mandatory for FHSS system!

Plot 1 of 1:

Result: Power density: - dBm/Hz = - dBm / 3 kHz
Correction factor from dBm/Hz to dBm / 3 kHz is +84IB

Limits:

For digitally modulated systems, the peak pow

spectral density conducted from the intentional

Under normal test conditions only radiator to the antenna shall not be greater thar|8

dBm in any 3 kHz band during any time interval gf
continuous transmission
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5.9 Spectrum Bandwidth of a FHSS System / 20dB Bandwidit §15.247(a)(1)

Plot 1: GFSK, low channel (00)

C.BER by Cetecom Saatbniecken Germany

Ref. Level Offset [4B] Detector Sweeptime [5] Wideo BN [Hz] RE [H]
1141 FOS 2 30k 10000
20 T T T T T T T T T T T T T T T T T
Magn. [dBm] 40
u} ¢
= Wﬁﬂm _
-0 ]
Trace I F‘VJ\I\! \H\”\\ﬂ 1
N B
=20 @ A, er\ g
- it i ﬂM
i< el oWl
” - foﬂ U\\\n
- " . -
60 A T WA
Peali _ 1 1 1 1 | | 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
& 24015 24015 2402G 240256 240256 24035 24045

Frequency [Hz]

Found Feak [dBm]

F Found Peak [Hz]
-0.8405

2402¢

Tracemade | 20 dB Bandwidth kHz]
hd 2 H az0

Plot 2: GFSK, mid channel (39)

C.BER by Cetecom Saatbniecken Germany

BB [H2)
10000

Ref. Level Offset [4B] Detector Sweeptime [5] Wideo BN [Hz]
11 FOS 2 30k

20 T T T T T T T T T T T T T T T T T

Magn. [dBm] 40

-10 ~1
Trace I M{J‘FJ
N

-20 B4

" Pk ", |

Peakd -40

B0 ,.V\..""- i =R
Peali a0 1 1 1 1 | | 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
& 24336 244G 244105 24416 244206 24426 24426
Frequency [Hz]
Found Feak [dBm] Found Peak [Hz] Tracemade 20 dB Bandwidth kHz]
08136 2.4HM6G A H Q20
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Plot 3: GFSK, high channel (78)
‘C.BER by Cetecom Saatbruecien Germany

Ref. Lewal Offzet [45] Detectar Sweeptime [z] Widea BV [Hz] REW [Hz]
11.1 POS 2 30k 10000

20 T T T T T T 1 T 1 T 1

hdagn. [dBm] 10

Wi Nadaill .
Trace 20 s rw’“J\Iw \"\r\‘\ﬂ -
a0 |- /W,/"" P VU‘KW\rM |
el S - 2 T
s - I

&0 ¥ AT
Faal2 0 I R R 1 1 l 1 ! 1 l [ I N N
& 24786 24735 24736 2486 24816 248103 24826
Frequency [Hz]
Found Peak [dBim] Found Feak [Hz] Tracemode | 20 dB Bandwidth kHz]
-1.279 248G WAz H 920

Plot 4: Pi/4 DQPSK, low channel (00)

‘C.BER by Cetecom Saarbruedien Germany

Ref. Level Offset [4B] Detectar Sweeptime [5 Yideo BU [Hz] REM [Hz]

111 FOS 2 30k 10000

A = T O T T T 1 N A A T ]

Magn. [dBm] 3 [ -
0

5 [ wn il ]

o ¢ @SNV T T -

Tracel ; = fJU ‘lh‘v] =0}

P e fm -30 J

-40 Vﬁ'
M i nrju

]
=
p3
4
5

A5 WY i ]
Feald 0 I N [ 1 Y 1 [ S R R Y S N
& 24013 24015 2402G 24026 24026 24036 24040G
Frequency [Hz]
Found Feak [dBm] Found Peak [Hz] Tracemode | 20 dB Bandwidth kHz]

=104 24026 A H 1311
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Plot 5: Pi/4 DQPSK, mid channel (39)
‘C.BER by Cetecom Saarbruecken Germany

Ref. Level Offset [dB] Detectar | Swesptime [g]
11 FOS 2

Mided BUEHA. Il RBING{E]
30k 10000

0 T T T T T T T 1

Magn. [dBm] 2 [

1}

el

Trace

-10 N Jlll"h.[\.
L

15 bl
-20 = f

=25 - |~l

Pejm -30 }

> ALY

P Vo YO VA

-45 Ty |I[ k] =
Feakz &0 | | | | | | | | | | | | 1 | | | | | |
a 24335 244G 244103 244105 244205 244205 24420G
Frequency [Hz]
Found Peak [4Bm] _Found Feak [Hz] Tracemode 20 dB Bandwidth ]
-1.37 244G hAKH 1317
Plot 6: Pi/4 DQPSK, high channel (78)
‘C.BER by Cetecom Saarbruedien Germany
Ref. Level Offzet [4B] Detector | Sweeptime [z] Midea BUW[Hz] || RBWS [Hz]
111 FOS z 30k 10000
10— T T | I R R O — I
Magn. [dBm] T =
0
s I".M.ﬂ fi &
qn kB 'Mf\“"v“\f‘hl\’\"ﬂr\';\[ LﬂJ\IJ\#’HI‘IA.’\UA 3
Trace 15 — /JIUr wwﬁ. ]
20 Ffw LIWVI
25 p} '\L‘
Peaki 300 T JI k _
35 My 1
e Ap W AT ]
o Wl LI T AL
Peakz ap 11 ! [ [ | I ! R R ]
a 24786 24736 24736 248G 248156 24816 24826
Frequency [Hz]
Found Peak [dBm] Found Peak [Hz] Tracemode 20 dB Bandwidth [H]
-1.657 248G g H 1311
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Plot 7: 8DPSK, low channel (00)

‘C.BER by Cetecom Saatbruecien Germany

Ref. Lewal Offzet [45] Detectar Sweeptime [z] Widea BV [Hz] REW [Hz]
111 FOS 2 30k 0000
10, T 1 | T T I T T T T T
Magn. [dBm] ¥ [ |
0 :
i A ]
a0 - m'\wqr wLy ]‘\.ﬂ{\ M.—"m. )
Traced 45 — JW ) AL =3
k- W W‘\k\
26 \,1
Feakl 300 T H} \‘ |
36
il PRI VAT :
45 leﬂl'\m o .-mw."ﬂfv ].I'" \‘U\\EWWM
Peal2 e IR R R N | | Lizri] ! | | N U | | i | [
& 24013 24013 24025 24025 24023 24036 2.404G
Frequency [Hz]
Found Peak [dBim] “Found Feak [Hz] Tracemode 20 dB Bandwidth kHz]
-2.247 24026 tol i H 1269
Plot 8: 8DPSK, mid channel (39)
‘C.BER by Cetecom Saatbruecien Germany
Ref. Lewal Offzet [45] Detectar Sweeptime [z] Widea BV [Hz] REW [Hz]
11 FOS 2 30k 0000
10 - R — T I T - T T 1 B B —
Magn. [dBm] F [ —
o
& L L ]
0 — PY L T . AN M\nl“t A )
ETRE ey 'I.f“\’\ﬂ =
Trace A5 — v &
k- ol “‘\k‘
26 H
Feakl 300 T L\ |
36
il A VT -
A5 Wmvmqlﬂfv ﬁrJ ‘lf“‘[ m‘f\.\‘h e
Peal2 i IR N N N | | Lizri] ! | | N U | I i |
& 24395 244G 244105 2441056 244205 2.4420G 2.442G
Frequency [Hz]
Found Peak [dBim] “Found Feak [Hz] Tracemode 20 dB Bandwidth kHz]
-2.508 244G 1269
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Plot 9: 8DPSK, high channel (78)

C.BER by Cetecom Saarbruecken Germany

Ref. Lewel Offset [dB] Crete ctar Sweeptime [5] Wideo B [Hz] RBW [Hz]
114 ' POS 7z a0k 10000
LI s B R — T T T T 1 T | T T 1 | T T 1 T T 1 =
Magn. (dam] § [ | | 5
o
& L it 1 =
: LI :
-0 A Ao
= Y =
Traced A5 - P‘f\' W L»r\\ 2
20 = j \# =
=k J | | % -
Feakl 300 T J =
el - PRRETLY, AW -
A AT
FeakZ T | | | | | | | | | | | | | | | | | | | | | 1
& -502.-‘1?88 24746 247356 24806 24816 248105 248205
Frequency [Hz]
Found Peak [dBm] Found Feak [Hz] Tracemode 20 dB Bandwidth kHz]
z8E2 2486 MAKH 1267
Results:
Modulation 20 dB BANDWIDTH [kHZz]
Frequency [MHZ] 2402 2441 2480
GFX 920 920 920
Pi/4 DQPSK 1311 1317 1311
8DPK 1269 1269 1287
Measurement uncertainty +1kHz

RBW / VBW as provided in the ,Measurement Guidesih@DA 00-705, March 30, 2000)

RBW: 10 kHz / VBW 10 kHz

Limits:
GFSK <1000 kHz
Under normal test conditions only Pi/4 DQPSK < 1500
8DPSK < 1500
2010-03-05 Page 20 of 84
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5.10 Maximum output power (conducted) 8§ 15.247 (b)(1)

Plot 1: GFSK, low channel (00)

C.BER by Cete c}um"Saarbr_uefd(én Fermany

Ref. Lewval Offset [48] Detector Swueeptime [5] Widea B [Hz] RB [Hz]
1.1 POS am 3 3000000

58

htag: [dBm]

|
}

A
/

4.5 M‘J u'%
y |

=

W .
2 i
o E C 1 1 | 1 1 | i | 1 | | | | | i 1 | i | 1 ]
240G 240G 24026 24026 24026 240206 2.404G
Fraqg [HZ]
Start Freq [Hz] Stop Freq [Hz] Tracem, Found Peak [dBm] Faund Peak [Hz]
2.401G 2.404G hfoH 5.209 24026
Plot 2: GFSK, mid channel (39)
C.BER 'by Cetgc_;um"Saaer:uedtén Germany
Ref. Lewval Offset [48] Detector Swueeptime [5] Widea B [Hz] RB [Hz]
11 FPOS Sm 3 3000000
58 77717 S I — T T 1 T O T T T
Mag: [dBm] - ; :
5 R .
‘E / = \_\\ -
25 _/ “‘\_\\_\ xi
3 P “\L_l
25 C 1 1 1 1 1 1 1 | 1 | I I | | 1 1 | 1 1 L]
242806 24405 2.441G 244G 244206 244206 244206
Fraq [HZ]
Start Freq [Hz] Stop Freq [Ha] Tracem, Found Feak [dBm] Found Feak [Hz]
2.428% 2.4420% Ao H 5.184 24416G
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Plot 3: GFSK, high channel (78)

C.BER by Cetecom Saarbruacken Germany

Ref. Level Offzet [dB] Detector Sweeptime [ Wideo BN [Hz] REM! [Hz]
1.4 POg Sm el 2000000

§ T T T T T T T T T T T T T T T T T T T T T el

Mag: [dBm] - e Lo N .
4.5 - /_l(_‘f)rj ] e ‘\_\_\4\ —

N /_I_,.r—’/—[f ‘-_‘\ :

a5 [ / WL‘x\\\ ]

3 j//‘ “\o_\_\-‘_

25 il

2 C_1 1 1 1 1 1 1 | 1 | L | | 1 ] | 1 1 [

24786 24736 24736 248035 24816 248105 24826
Freq [Hz]
Start Freq [Hz] Stop Freq [Hz] Tracem, Found Peak [dBm] Faund Peak [Hz]
2473% 2432¢ MAZH 4736 2436

Plot 4: Pi/4 DQPSK, low channel (00)

C.BER by Cetei.?um'-'saart;medtén Germary

Ref. Level Offset [dB] Datector Sueeptime [5] Widea B [Hz] REWF [Hz]
1.1 FOS im 2 2000000

g T T T T T T T T T T T o o =&

Mag: [dBm] - y .

— w’ﬁ Illﬂmm N

™
S
;

7

B4

ok
r

55 =
5 1 1 1 I I 1 I 1 1 1 I I 1 1 1 1 1 1 1 I
240G 24013 24025 24025 24025 24035 240405
Freq [Hz]
Start Fraq [Hz] Stop Fraq [Hz] Tracem, Found Feak [4Bm] Found Feak [Hz]
24013 24043 hAXH 7662 2402G
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Plot 5: Pi/4 DQPSK, mid channel (39)

C.BER by Cetecom Saarbruacken Germany

Ref. Level Offzet [dB] Detector Sweeptime [ Wideo BN [Hz] REM! [Hz]
11 POs am 3 3000000

75 T T T T T T T T T T T T T T T T T T T T T T
hiag: [dBm]

|
|

\
/

- et g

N L

e
7

Py

[

45
24396 24405 24416 24415 24426 244205 244206
Freq [HZ]
Start Freq [Hz] Stop Freq [Hz] Tracem, Found Peak [dBm] Faund Peak [Hz]
2.439¢ 24492¢ MAZH 7276 2441¢

Plot 6: Pi/4 DQPSK, high channel (78)

C.BER by Cetei.?um'-'saart;medtén Germary

Ref. Level Offset [dB] Datector Sueeptime [5] Widea B [Hz] REWF [Hz]
1.1 FOS im 2 2000000
75 T T 1 - T LI N — [ — I —
Mag: [dBm] -
— _‘m,..\_p\u\__n\%\a—w“_

\
/j

]
B8 - N_IN"_F ‘\«_‘\ j
i ,/'I %\\ _
55 [C i "\\\\ 3
a i 'v\_i;

45 C I 1 1 1 I I 1 I 1 1 1 I I 1 1 1 1 1 1 1 I

247806 24735 24735 248G 24815 24815 24826
Freq [Hz]
Start Fraq [Hz] Stop Fraq [Hz] Tracem, Found Feak [4Bm] Found Feak [Hz]
24783 24823 hAXH TAT 2483
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Plot 7: 8DPSK, low channel (00)

C.BER by Cetecom Saarbruacken Germany

Ref. Leval Offset [48] Detector Sweeptime [5] Yidea BV [HZ] REW [Hz]
114 FOs am 3 3000000
L] T T T T 1 L A T . T T 1
Mayg. [4Bm] ; ]

kb el T "
T R
Vi

_;::?

45 m

4
24015 24015 24026 24026 24026 24035 2.404G
Freq [HZ]
Start Freq [H] Stop Freq [Ha] Tracem, Found Feak [dBm] Found Feak [Hz]
24013 24043 hAxH TA7 2402G

Plot 8: 8DPSK, mid channel (39)

C.BER by Cetgi.?um"'S_aarBJ:uedtén Germany

Ref. Level Oiffzet [dB] Detector Sweeptime [g] Wideo BN [Hz] REW! [Hz]
11 POS am 3 3000000

T T T T T T ] 1

65 | m-\p”ﬂﬂ”uﬂm Iwwﬂ’q"ﬂununq.‘nu |
s [ --"'Mw WM i
gz [ “"'W ; ‘H\HM\M |

htag: [dBm]

4
a5 | 1 1 I I I I | 1 1 1 | | | | 1 i | |
24336 2445 24416 24415 24426 24425 2.442G
Freq [HZ]
Start Freq [Hz] Stop Freq [Hz] Tracem, Found Peak [dBm] Faund Peak [Hz]
24393 2442 hdAxH G255 244G
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Plot 9: 8DPSK, high channel (78)

C.BER by Cetecom Saarbruzdken Germany

Ref. Level Offzet [dB] [retector Sweeptime [5] Wideo B [Hz] RB [Hz]
1.1 POS am 3 3000000

¥ T T T T T T T T T T T T T T T T T T T T T T T T

htag: [dBm] 85 P n_iu,p[‘j nr ﬁlmr‘ 5 Hlﬂll;lwt_
g 1 NM]M mﬂ]nrw\' -
55 i pq"i““”mv MHW -

5 T“M 4
4.5_'1“\-M m i
g i

3'52.-'.1?86 24786 24735 24806 . 248105 24816 -2.4826
Freq [HZ]
Start Freq [Hz] Stop Freq [Hz] Tracem, Found Peak [dBm] Found Feak [Hz]
24786 248206 L] G EET 248G
Results: positive peak values

Modulation Max. peak output power [dBm]
Frequency [MHZ] 2402 2441 2480
GFXK 5.30 5.19 4.80
Pi/4 DQPK 7.56 7.28 7.17
8DPK 7.17 6.86 6.67

Measurement uncertainty +2dB

RBW /VBW: 3 MHz

Results: average values (measured with R&S NRP p@wvmeter)

Modulation Max. peak output power [dBm]
Frequency [MHz] 2402 2441 2480
GFX 2.6 2.4 1.9
Pi/4 DQPK 2.3 2.2 1.7
8DPSK 1.2 1.2 0.5
Measurement uncertainty +2dB

Limits:

Under normal test conditions only, for frequency

range 2400-2483.5 MHz Max. 1.0 Watt
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5.11 Max. peak output power (radiated) § 15.247 (b)(1)

Modulation: GFSK

Results: positive peak values

Test conditions Max. peak output power EIRP [dBm]

Frequency [MHZz] 2402 2442 2480
Thom Vhom 6.21 5.26 5.06
Measurement uncertainty +3dB

Modulation: Pi/4 DOPSK

Results: positive peak values

Test conditions

Max. peak output power EIRP [dBm]

Frequency [MHz] 2402 2442 2480
Thom Vhom 8.47 7.35 7.43
Measurement uncertainty +3dB

Modulation: 8 DPSK

Results: positive peak values

Test conditions Max. peak output power EIRP [dBm]
Frequency [MHZz] 2402 2442 2480
Thom Vhom 8.08 6.93 6.93
Measurement uncertainty +3dB
RBW / VBW: 3 MHz
Measured at a distance of 3m
Limits:
Under normal test conditions only, for frequency
range 2400-2483.5 MHz DA DU
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Modulation: GFSK

CETECOM"

Results: average values (calculated with the anteargain and the conducted average power)

Test conditions

Max. peak output power EIRP [dBm]

Frequency [MHZz] 2402 2442 2480
Thom Vhom 3.51 2.47 2.16
Measurement uncertainty +3dB

Modulation: Pi/4 DOPSK

Results: average values (calculated with the anteargain and the conducted average power)

Test conditions

Max. peak output power EIRP [dBm]

Frequency [MHz] 2402 2442 2480
Thom Vnom 3.21 2.27 1.96
Measurement uncertainty +3dB

Modulation: 8 DPSK

Results: average values (calculated with the anteargain and the conducted average power)

Test conditions

Max. peak output power EIRP [dBm]

Frequency [MHz] 2402 2442 2480
Thom Vhom 2.11 1.27 0.76
Measurement uncertainty +3dB

2010-03-05
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5.12 Band-edge compliance of conducted emissions 815.24)

Modulation: GFSK

Plot 1 of 4 (hopping off, lowest frequency):

C.BER by Cetecom Saathruecken Sermany

Ref. Lewal foset_[.dEl]" De_te.c:tor Swee_ptirne [g]__ Wideo B.‘Llll' _[.Hz.]. RBW [!—Iz]"
114 FOs am 100k 100000

10 = T, T T T T 1 T T T | T 1 | T 1 [ T 1 T T T T T T | T 1 | I, Fie=]

Mag. [dBm] 2 TR 3

ol /1N :
nel - / \ ]
E / ! -

=20 Jr =
Peak A = i
0 m/ \ -
= e 2
Peak e i [ [ [ | [ L1 L1 L1 I R
o7 239506 23966 23876 232986 2.399G 240G 2.401G 24026 2.403G 2.404G 2.405G
Frequency [Hz]
Found Feak [4Bm] Faund Peak [Hz] Tracemode Delta [4B]

5182 2.402¢ A H 57 65

Plot 2 of 4 (hopping on, lowest frequency):

C.BER by Cetecom Saarbniecken Sermany

Ref. Lewal Offsat .[.dEI]" Delte_c:tor Suuee_ptirne [s] Widen EI_\.I'U' .[.Hz.]_ RB'_lI'U' [Hz]"
114 FOS am 100k 100000

10 N O T T T 7T T T T | T 1 T T 1 T T T T T T | T 1 T 17 T I T F-=

hag: [dBm] - L] =

. i [

AAWIAVILVE
. i
i L L/ z

e
<

Trace1

e 40 E / =
80 [ =]
WWWW -
Feak &0 [ [ | | | fe=tli=s) | | | | | | e | | | 111
* 2396806 239606 2.397G 2.398G 23996 240G 2.401G 240206 24036 240406 2.405G
Frequency [Hz]
Found Peak [dBm] Faund Feak [Hz] Tracemode Delta [dB]
4.543 2.404G MAXH G238
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Plot 3 of 4 (hopping off, highest frequency):

C.BER by Cetecom Saatbruecken Germary

Ref. Lewel Offset [dB] [retector Sweeptime [5] Yidea B [HZ] REWY [Hz]
11.1 FOS sm 100k 100000
LA o T T T 1 T 7 T T T T T T T T T T T 1 A
Mag. [dBm] 2 ] Z
Y :
Traceq o / \ 3
20— / \ =
30 A i
FPeak = L\/ a
I L :
50 | — 3
Peak 8 ST Ll L1l L1 T il it el T i e Pl | —
— 24786 24786 2.48G 24816 24826 248305 248405 2.4855 24865 248705 2.48805 248905
Frequeney [Hz]
Fc-un_d.Peak [c!an] Foun.d Faak [Hz] Tracem_ode. Delta. [.dEl]
4 f54 248G hAxH 57 06
Plot 4 of 4 (hopping on, highest frequency):
C.BER by Cetecom Saatbruecken Germary
Ref. Lewel Offset [dB] [retector Sweeptime [5] Yidea B [HZ] REWY [Hz]
11.1 FOS sm 100k 100000
LU o o T T T T T T T 1 T 7T T T T T T T T T ]
Mag. [dBm] = e Y 4\\1‘ T
flhd | Lp|Nys
= ;j W W P
Traceq ~ —
20— / =
30 J i
FPeak = a
—— L / 2
g L 3
Peak C 1 | [ WWW L1 | [ S D [ =
B0
— 239505 23965 23975 2.3986 23986 240G 24015 24025 2.4035 24045 24085
Frequeney [Hz]
Fc-un_d.Peak [c!an] Foun.d Faak [Hz] Tracem_ode. Delta. [.dEl]
4543 2404 hAxH 5838
Results:
SZENARIO DELTA VALUE [DB]
hopping off, lowest frequency > 20 dB
hopping on, lowest frequency > 20 dB
hopping off, highest frequency >20dB
hopping on, highest frequency > 20 dB
Measurement uncertainty +1,5dB
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Modulation: Pi/4 DQPSK

Plot 1 of 4 (hopping off, lowest frequency):

C.BER by Cetesom Saarhruscken Germany

Ref. Lewel Offset [dB] Detectar Swmeeptime [g] Yidea BAY [Hz] REAW [Hz]
1.1 POS Am 100k 100000

L o 11 T 1 T 1 T 1 T 1 T 7 T 7 T 7 I

Mag. [dBm] e P Z

-10
e - / | :
N _ Ne, ;
i;ai -40 ; FVJ/ \Wwf'\\u;

o WMWMW =

Peal | | L1 1 1 1 1 L1 1 | | | | L1 1 |

-0
¥ 23956 239606 23976 23986 23996 24G 240106 2.402G 2.402G 240406 24056
Frequenay [Hz]
Found Peak [dBm] Found Peak [Hz] Tracemode Delta [dB]

44962 24026 il Ao H 454

Plot 2 of 4 (hopping on, lowest frequency):

C.BER by Cetecom Saatbriecken Germary

Ref. Level Offset [dB] Detector Sweeptime [5] Yideo B [Hz] REMY [Hz]
111 FOS am 00k 00000
LU s T (R (. (- T T T T T R
hiag. [dBm] 0 - 2 L i(dn«

: @ L e
A0 -
Traceq o I 3
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-30 2 Mlﬂ 5
Feak 49 = &
e ) - -

= MN(N'\\/H =

50 TATa al
WWWW ¥ s

Peak _BD_IIIIIIIIIIIIIIIIIIIIIIIIIIIIII
: 239556 2.39EG 23975 2398056 2.3986 240G 2.401G 2.402G 2.403G 2.404G 2.408G

Frequency [Hz]

Foun_d. F‘_egk [c!B_nj] Foup_d P.ealf [Hz] Tracem_ode_ .D_elt.a"[.qu]
3A83 206G hd A H 4632
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Plot 3 of 4 (hopping off, highest frequency):

C.BER by Cetecom Saarhruecken Sermany

CETECOM"

Ref. Level Offset [4B] Dretector Sweeptime [5] Wideo B [Hz] REM [Hz]

1.1 FO% am 100k 00000
LN o e T T 7 T 7 T T T T T T 1 T 1 T T |
Mag. [dBm] = HE =
A0 : /—‘ \ :
Traced - / \ 3
-20 = =
— ri / L =
-300 [ = g =
Peak 46 = \ z
=i B wa«/\w 5
50 w"\w-"'.w‘ s
- MWMMW =

Paak 50 | I [ = | I | ey 111 | I | L= | | | L1 1

- 247805 24795 2486 24815 24826 24835 24845 2.4855 24865 248705 24885 24895
Frequency [Hz]
Fc-un_d. FPeak [qu] Fc-un_d FPeak [Hz] Tracem_c-de. Delta. [::IB]
4428 243G Tl AceH §4.01
Plot 4 of 4 (hopping on, highest frequency):
C.BER by Cetecom Saarhruecken Sermany

Ref. Level Offset [4B] Dretector Sweeptime [5] Wideo B [Hz] REM [Hz]

1.1 FO% am 100k 00000
LN o e T T 7 T 7 T T T T T T 1 T 1 T T |
Mag. [dBm] = iy N =

R S uh\
A0

Traced - 1
-20

-0
Peak — m

e 40 |- =
Lty :
Paak 50 B | I [ = | I | ey 111 WWWWW | =
= 2.47306 24736 24806 24816 24826 24836 2.4840G 248506 248606 248706 2.48806 2.4230G
Frequency [Hz]
Fc-un_d. FPeak [qu] Fc-un_d FPeak [Hz] Tracem_c-de. Delta. [::IB]
4447 2.479% A H 55.58
Results:
SZENARIO DELTA VALUE [DB]
hopping off, lowest frequency > 20 dB
hopping on, lowest frequency > 20 dB
hopping off, highest frequency >20dB
hopping on, highest frequency > 20 dB
Measurement uncertainty +1,5dB
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Modulation: 8 DPSK

Plot 1 of 4 (hopping off, lowest frequency):

CBER by l:etv_ac_&um"'B_aarEJ:J._rec_ﬁén.'Gern_'uariy

Ref. Level Offset [4B] Detector Sweeptime [5] Wideo B [Hz] REM [HZ]
114 FOS am 100k 100000

10 [T T T I T T I T T | T 1 | T 1 [ T 1 I T T I T T | T 1 | I Te=]

Mag. [dBm] B ) =

o ; / \ :
: E Y =

@ | A :

Peak 4 — &
= o % f
50 - WWMM MM
WWM =
Peak &0 | [ [ | Lot | [ [ | it | T e
o7 239506 23966 23876 232986 2.399G 240G 2.401G 24026 2.403G 2.404G 2.405G
Frequency [Hz]
Found Feak [dBm] Found Feak [Hz] Tracemode Delta [dB]
3.805 2.402G h Ao H 45.85
Plot 2 of 4 (hopping on, lowest frequency):
CBER by Cett_aqum"'slaarBJ:J._re'c}'(én.'G'é rmany
Fef. Lewel Offset [dB] Letactor Sweeptime [5] Wideo B [Hz] REWW [Hz]
114 POS am 100k 100000
10 =t | T 1 T T 7T | T T Ii il T T 1 | T 1T T T T | T 1 T T T | T 1 :J}
hag: [4Bm] aiE [ 'l
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Trace1 = / 7
20 - /j -
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Peak 40 = N =
== T MJJ >
= Il | 4l x. =

0 WWWM Mlan/ Y ;

Feak C 11 [ | ==l || [ [ T [ [

-E0
* 238506 239606 2.397G 2.398G 2.359G 24G 240106 2.402G 2.403G 240406 2.405G
Frequency [Hz]
Found Feak [dBm] Found Peak [Hz] Tracemode Delta [dB]

3809 2405G hilfisH 5178
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Plot 3 of 4 (hopping off, highest frequency):

E.BER by Cetecom Saarbriecken Germany

Ref. Level Offset [4B]

1.1

flag: [dBim]

Traced

Peak

Peak

Fc-un_d. E.efak [c!B.n'.u]
324

Frequency [Hz]

C.BER by Cetecom Saathruecken Sermany

Ref. Level Offzet _[.d EI]"

1.4

iag: [dBm]
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Peak

Peak

Dretector Sweeptime [5] Wideo B [Hz] REM [Hz]

FO%S am 100k 100000
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A0 //J \\ -
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Fc-up_d F'.ealg [Hz] Tracem_c-de_ .D_elt.a"[.u.:IB]
24805 hAEH £0.05
Plot 4 of 4 (hopping on, highest frequency):
De_te.c:tor Swee_ptirne [g]__ Wideo B.‘Llll' _[.Hz.]. RBIIlI' [!—Iz]"
FOS &m 100k 100000
LU o e (| T 1 T 7 (. T T I T 1 T 1 T 1 I
2 L =
Y L vv\ T
0 \\ =
a0 \4 ]
=20 : \,w :
40 \%\ <
=50 : W HFIN ]"wm"\% :
o E [ [ L1 L1 L1 WWWW MY =

247306

24736 2486 24816 24826 24836 2.484G 248506

Frequency [Hz]

2408606 248706 248806 248906

Found Feak [4Bm] Faund Peak [Hz] Tracemode Delta [4B]
276 248G hAxH 663
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Results:

SZENARIO DELTA VALUE [DB]
hopping off, lowest frequency > 20 dB
hopping on, lowest frequency > 20 dB
hopping off, highest frequency >20dB
hopping on, highest frequency > 20 dB

Measurement uncertainty +1,5dB
Limits:

In any 100 kHz bandwidth outside the frequency banshich the spread spectrum gr
digitally modulated intentional radiator is openati the radio frequency power that
produced by the intentional radiator shall be ast€0 dB below that in the 100 kH
Under normal tesff bandwidth within the band that contains the higtest| of the desired power, base
conditions only || on either an RF conducted or a radiated measurediahuation below the genera
limits specified in Section 15.209(a) is not reqdirIn addition, radiated emission
which fall in the restricted bands, as defined éctidn 15.205(a), must also compl
with the radiated emission limits specified in $&ttl5.209(a) (see Section 5.205(c}).
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5.13 Band-edge compliance of radiated emissions §15.205

Modulation: GFSK

Plot 1: Restricted Bands low, vertical polarization

Cetecom ICT Services GmbH

FCC Part 15 (TX-Mode)

Restricted Band Low

80.0T

7001

60.01

50.01

4001

Amplitude / dBpv

2001

1001+

| | | | | | |
t t + + + t + |
23106 23206 23306 23406 23506 2.360G 23706 2.380G 23906 24006
Frequency / Hz
Operator: Bertolino

1-1954_10_FCC_TXmode_channel 00_vertical_BEC1.TIL Polarisation: Vertical

04:13:48 PM, Thursday, March 04, 2010 Company: sony Ericsson Mobile

Plot 2: Restricted Bands high, vertical polarizatio

Cetecom ICT Services GmbH
FCC Part 15 (TX-Mode)

Restricted Band High

7001

60.01

50,01

4001

Amplitude / dBuvV

3001

2001

1001+

| | | | | | | | | | | | | | | | | | |
t t t t t t t t t t t t t t t t t t t
2480G  2481G  2482G  2483G  2484G  2485G  2436G  2487G  2488G  2489G  2490G  2491G  2492G  2493G  2494G  2495G 249G  2497G 249G  24%G 250G
Frequency / GHz
Operator: Bertolino

1-1954_10_FCC_TXmode_channel 00_vertical_BEC1.TIL Polarisation: Vertical

04:14:29 PM, Thursday, March 04, 2010 Company: sony Ericsson Mobile
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Plot 3: Restricted Bands low, horizontal polariaati

Cetecom ICT Services GmbH

FCC Part 15 (TX-Mode)

Restricted Band Low

800

7001

600

500

4001

Amplitude / dBuV

300

200

1001

| | | | |
t t t t t
23106 23206 23306 23406 23506 2.360G
Frequency / Hz
Operator: Bertolino

1-1954_10_FCC_TXmode_channel 00_horizontal_BEC1.TIL

04:30:12 PM, Thursday, March 04, 2010

|
T
2.3706

| |
T 1
2.380G 2.390G 2.400G

Polarisation: Horizontal

Company: sony Ericsson Mobile

Plot 4: Restricted Bands high, horizontal polaiaat

Cetecom ICT Services GmbH
FCC Part 15 (TX-Mode)

Restricted Band High

80.0T

700

600

500

2001

Amplitude / dBuv

300

200

1001+

| | | | | | | | | | |
t t t t t t t t t t t
2480G  2481G  2482G  2483G  2484G  2485G  2486G  2487G  2488G  2489G  2490G  2491G
Frequency / GHz
Operator: Bertolino

1-1954_10_FCC_TXmode_channel 00_horizontal_BEC1.TIL

04:30:42 PM, Thursday, March 04, 2010

)
1
2.4926

)
1
2.493G6

) ) ) ) ) )
1 T 1 1 T 1
249G 2495G  2496G  2497G  2498G  2499G  2.500G

Polarisation: Horizontal

Company: sony Ericsson Mobile
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Modulation: Pi/4 DOPSK

Plot 1: Restricted Bands low, vertical polarization

Cetecom ICT Services GmbH

FCC Part 15 (TX-Mode)

Restricted Band Low

80.0T

700

600

500

4001

Amplitude / dBuV

300

200

10.01

| | | | |
t t t t t
23106 23206 23306 23406 23506 2.360G
Frequency / Hz
Operator: Bertolino

1-1954_10_FCC_TXmode_channel 00_vertical_BEC2.TIL

04:16:01 PM, Thursday, March 04, 2010

|
)
2.3706

| |
1 1
2.380G 2.390G 2.400G

Polarisation: Vertical

Company: sony Ericsson Mobile

Plot 2: Restricted Bands high, vertical polarizatio

Cetecom ICT Services GmbH
FCC Part 15 (TX-Mode)

Restricted Band High

80.0T

7001

60.01

4001

Amplitude / dBuV

2001

1001+

| | | | | | | | | | |
t t t t t t t t t t t
2480G  2481G  2482G  2483G  2484G  2485G  2486G  2487G  2488G  2480G  2490G  2.491G
Frequency / GHz
Operator: Bertolino

1-1954_10_FCC_TXmode_channel 00_vertical_BEC2.TIL

04:16:26 PM, Thursday, March 04, 2010

|
T
2.492G

|
T
2.493G

| | | | | |
1 T 1 T T T
2494G 24956 2496G  2497G  2498G  2499G  2.500G

Polarisation: Vertical

Company: sony Ericsson Mobile
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Plot 3: Restricted Bands low, horizontal polariaati

Cetecom ICT Services GmbH

FCC Part 15 (TX-Mode)

Restricted Band Low

800

7001

600

500

4001

Amplitude / dBpV

300

200

1001

| | | | |
t t t t t
23106 23206 23306 23406 23506 2.360G
Frequency / Hz
Operator: Bertolino

1-1954_10_FCC_TXmode_channel 00_horizontal_BEC2.TIL

04:33:16 PM, Thursday, March 04, 2010

|
T
2.3706

| |
T 1
2.380G 2.390G 2.400G

Polarisation: Horizontal

Company: sony Ericsson Mobile

Plot 4: Restricted Bands high, horizontal polaiaat

Cetecom ICT Services GmbH
FCC Part 15 (TX-Mode)

Restricted Band High

80.0T

700

aoo-:"\

500

2001

Amplitude / dBuv

300

200

1001+

| | | | | | | | | | |
t t t t t t t t t t t
2480G  2481G  2482G  2483G  2484G  2485G  2486G  2487G  2488G  2489G  2490G  2491G
Frequency / GHz
Operator: Bertolino

1-1954_10_FCC_TXmode_channel 00_horizontal_BEC2.TIL

04:33:48 PM, Thursday, March 04, 2010

)
1
2.4926

)
1
2.493G6

) ) ) ) ) )
1 T 1 1 T 1
249G 2495G  2496G  2497G  2498G  2499G  2.500G

Polarisation: Horizontal

Company: sony Ericsson Mobile
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Modulation: 8 DPSK

Plot 1: Restricted Bands low, vertical polarization

Cetecom ICT Services GmbH

FCC Part 15 (TX-Mode)

Restricted Band Low

80.0T

700

6001

5001

2001

Amplitude / dBpv

300

200

1001

| | | | |
t t t t t
23106 23206 23306 23406 2.350G 2.360G
Frequency / Hz
Operator: Bertolino

1-1954_10_FCC_TXmode_channel 00_vertical_BEC3.TIL

04:18:55 PM, Thursday, March 04, 2010

)
1
2.3706

)
1 1
2.380G 2.390G 2.400G

Polarisation: Vertical

Company: sony Ericsson Mobile

Plot 2: Restricted Bands high, vertical polarizatio

Cetecom ICT Services GmbH

FCC Part 15 (TX-Mode)

Restricted Band High

80.0T

70,0

6001

500

2001

Amplitude / dBpv

300

2001

1001

| | | | | | | | | | |
t t t t t t t t t t t
2480G  2481G 248G  2483G  2484G  2485G  2486G  2487G  2488G 24896  2490G  2491G
Frequency / GHz
Operator: Bertolino

1-1954_10_FCC_TXmode_channel 00_vertical_BEC3.TIL

04:19:31 PM, Thursday, March 04, 2010

|
1
2.492G

|
1
2.493G6

| | | | | |
1 T 1 1 1 1
249G 2495G  2496G  2497G  2498G  2499G  2.500G

Polarisation: Vertical

Company: sony Ericsson Mobile
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Plot 3: Restricted Bands low, horizontal polariaati

800

700

600

Cetecom ICT Services GmbH

FCC Part 15 (TX-Mode)

Restricted Band Low

500

2001

Amplitude / dBpv

300

200

1001

| |
23106 23206 2336
Operator: Bertolino

1-1954_10_FCC_TXmode_channel 00_horizontal_BEC3.TIL

04:36:07 PM, Thursday, March 04, 2010

)
t
23106

| | | |
t t t t {
2.350G 2.360G 23706 2.380G 23906 24006
Frequency / Hz

Polarisation: Horizontal

Company: sony Ericsson Mobile

Plot 4: Restricted Bands high, horizontal polaraat

80.0T

700

60.01

Cetecom ICT Services GmbH

FCC Part 15 (TX-Mode)

Restricted Band High

T
500

2001

Amplitude / dBpv

300 [y ——,

2001

1001

| | | | |
24306 2481G 243G 2483 248G 24856
Operator: Bertolino

1-1954_10_FCC_TXmode_channel 00_horizontal_BEC3.TIL

04:39:12 PM, Thursday, March 04, 2010

|
1
2.486G

|
1
2.487G

| | | | | | | | | | | |
t t t t t t t t t t t t
24886 2480G  2490G  2491G  2492G  2493G 240G  2495G 249G  2497G  2498G  2499G 25006
Frequency / GHz

Polarisation: Horizontal

Company: sony Ericsson Mobile
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5.14 Spurious Emissions - conducted (Transmitter) 8§ 1547 (c¢)(1)

Modulation: GFSK

Plot 1 of 3:lowest channel (00)

Detector BUUPVERIF [Hz] f<1GHz last VBN [Hz] last REA [Hz]
POS 100k 1M 1000000
10 1 I I 1 T T 1 T 1 1 I
Mag. [dBm] 0
-0
-0
Tracel - =
-0
-40
) B | | il
Ref. Line  -50
&0
g0
Limit Line o L1 | L | L1 | | | | L1 [ |
0 5G 105 155 206 265 306

Frequency [Hz]

Limit [dBm] Tragemode Reference [dBm]
473 hdAKH 5.27

Plot 2 of 3: middle channel (39)

Detector ENIAEN [H2] 11 G Hz last VB [Hz] last REW [Hz]
FO% 100k 1M 1000000

10 T T T T 1 T - - T
Mag. [dBm] 0

-0

=20
Trace] — m
30

-A40

Ref. Line 50

-E0

-1
Limit Line a0 | | | | | | | | | | | | | | | | | | | |
i} §0G 10G 156G 205 256 300G

Frequency [Hz]

Limit [dBm] Tracemaode Reference [dBm]
1485 bt H 5.145
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Plot 3 of 3: highest channel (78)

Detector BBV [Ha] f21GHz last WA [Hz] last REW [Hz]
POS 100k 1M 1000000
10 T T T T T I I T T T T T T I T I I T T T T T T I
Mag. [dBm] 0
-10
20
Trace1 - m
20
-40
Ref. Line -0 i aiiindin.
| =
-E0 -
70
Limit Line a0 | | | | | | | | | | | | | | | | | | | | | | |
0 &G 100G 156G 200G 240G 300G
Frequency [Hz)
Limit [dBm] Tracemode Referance [dBm]
A5.27 A H 4733

Result & Limits:

Emission Limitation
amplitude of limit actual attenuation
f [MHZ] emission max. allowed | below frequency of] results
[dBm] emission power operation [dB]
2402 5.27 30 dBm Operating frequengy
No critical peaks detected. All spurious complies
emissions are below the 20 dBc criterid -20 dBc
2441 5.15 30 dBm Operating frequengy
No critical peaks detected. All spurious complies
emissions are below the 20 dBc criterid -20 dBc
2480 4.73 30 dBm Operating frequengy
No critical peaks detected. All spurious complies
emissions are below the 20 dBc criteria| -20 dBc
Measurement uncertainty + 3dB
F<1GHz RBW: 100 kHz VBW: 100 kHz
F>1GHz: RBW: 1 MHz VBW: 1 MHz
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Modulation: Pi/4 DOPSK

Plot 1 of 3:lowest channel (00)

Detestor BVAVENY [He] £<1GHz last VB [Hz) last REW [Hz]
FO3 100K hi 1000000

Mag: [dBm] 0

20
Trace1 - -
=30

-40

Ref. Ling 50

-0

70
Limit Line a0 | | | | | | | | | | | | | 1 1 |
0 js1c] 10G 156G 20G 256 06

Frequency [Hz]

Limit [dBm] Tracemade Reference [dBm]
-13.03 hd £ H G872

Plot 2 of 3: middle channel (39)

Detector BB [Hz] 121G Hz It VB [Hz] last REWY [Hz]
PO3 100k 1hd 1000000

Mag. [dBm] 0

20
Traced - -
30

-40

Ref. Line -390

-E0

70
Limit Line .80 | | | | | | | | | | | | | | | | | | |
0 a5 103 186 200G 2606 300G

Frequency [Hz]

Limit [dBm] Tracemode Reference [dBim]
-13.34 hof 2 H G B6S
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Plot 3 of 3: highest channel (78)

Detector BB [Hz] f21GHz last VBN [Hz] last REAW [Hz]
P05 100k 1h 1000000
10 T T T T T I T I T T T T T T T T I I T T I T T I
Mag. [dBm] 0
-0 T
-20
Traced - m
-30
-0
Ref. Line -850
-B0
-7
Limit Line & | | | | | | | | | | | | | | | | | 1 | | | |
0 a5 100G 158G 200G 250G 300G
Frequeneay [Hz]
Limit [dBm] Tracemode Refarance [dBm]
A3.47 hAxH G526

Result & Limits:

Emission Limitation
amplitude of limit actual attenuation
f [MHZ] emission max. allowed | below frequency of] results
[dBm] emission power operation [dB]
2402 6.97 30 dBm Operating frequengy
No critical peaks detected. All spurious complies
emissions are below the 20 dBc criterid -20 dBc
2441 6.67 30 dBm Operating frequengy
No critical peaks detected. All spurious complies
emissions are below the 20 dBc criteria| -20 dBc
2480 6.53 30 dBm Operating frequengy
No critical peaks detected. All spurious complies
emissions are below the 20 dBc criterid -20 dBc
Measurement uncertainty + 3dB
F<1GHz RBW: 100 kHz VBW: 100 kHz
F>1GHz: RBW: 1 MHz VBW: 1 MHz
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Modulation: 8 DPSK

Plot 1 of 3:lowest channel (00)

Detector BB [Hz] f21GHz last WEAN [Hz] last REA [Hz]
FOS 100k 1t 1000000
1 =l i ] =i =i T T
hag. [dBm] 0
-10
20
Trace1 -
-30
-40
Ref Line 50
-60
.70
Limit Line a0 | | | | | | | | | |
<] 105G 158G 20G 250G 306G
Frequeney [Hz]
Limit [dBm] Tracemode Referance [dBm]
-13.62 hACH G6.317
Plot 2 of 3: middle channel (39)
Datector BB [H] f21GHz last VBN [Hz] last REAN [Hz]
FOS 100k 1 1000000
17 T 1 T 1 I | T T T T
Mag. [dBm] 0
-0
-20
Trace] m
30
-40
Ref Line  -G0
B0
70
Limit Line a0 | | | | | | | | | | | | | |
G 100G 158G 20G 280G 306
Frequency [Hz]
Limit [dBm] Tracemaode Reference [dBm]
128 A H G.095
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Plot 3 of 3: highest channel (78)

Detectar BBV [Ha] f21GHz last WA [Hz] last REW [Hz]
POS 100k 1M 1000000
10 T T T T T T T T T T T T T T T T T T T T T T T
Mag. [dBm] 0
-0
=20
Trace1 - m
20
=40
Ref. Line -0 :
-E0 o
70
Limit Line a0 | | | | 1 | | | | | | | | 1 | ] | | | | |
1} &G 106G 166 205G 256 I0G
Frequency [Hz)
Limit [dBm] Tracemode Referance [dBm]
415 hAXH 5849

Result & Limits:

Emission Limitation

amplitude of limit actual attenuation
f [MHZ] emission max. allowed | below frequency of] results
[dBm] emission power operation [dB]

2402 6.32 30 dBm Operating frequengy
No critical peaks detected. All spurious complies
emissions are below the 20 dBc criterid -20 dBc

2441 6.10 30 dBm Operating frequengy
No critical peaks detected. All spurious complies
emissions are below the 20 dBc criteria| -20 dBc

2480 5.85 30 dBm Operating frequengy
No critical peaks detected. All spurious complies
emissions are below the 20 dBc criterid -20 dBc

Measurement uncertainty

+ 3dB

F <1 GHz:
F>1 GHz:

RBW: 100 kHz

RBW: 1 MHz VBW: 1 MHz

VBW: 100 kHz

Under normal tes
conditions only

In any 100 kHz bandwidth outside the frequency batridast 20dB below the highef
level of the desired power. In addition, radiatedssions which fall in the restricted
bands, as defined in §15.205(a), must also comjilytive radiated emission limits

specified in §15.209(a) (see §15.205(c)).

Note: For emissions that fall into restricted bapds find the radiated emissions later in the repor
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5.15 Spurious Emissions > 30 MHz- radiated (Transmitter)§ 15.247 (c)(1)

Modulation: Pi/4 DOPSK

Plot 1: 0.03 - 1 GHz vertical & horizontal polariizan (lowest channel)

Common Information

EUT: AAD-3880070-BV + CAA-0003005-BV

Serial Number:
Test Description:
Operating Conditions:

IMEI: 00440214-025540-1 + 5908W49308170
FCCpartl5B @ 10 m
BT TXChO

Klos
powered with 115V / 60 Hz

Operator Name:
Comment:

Scan Setup: STAN_Fin [EMI radiated]

Hardware Setup: Electric Field (NOS)

Level Unit; dBuVv/m
Subrange Detectors IF Bandwidth Meas. Time Receiver
30 MHz - 1,05 GHz QuasiPeak 120 kHz 15s Receiver
FCC_10m(B)_3
60T
55T
50T
451 Fec-1om-B
4071
g 35T j
S |
=4
8 30
& -
2 o571
| iR "
20T ‘
15y ‘
10T
5+
0 t t +—— t t t t t +—— {
30M 50 60 80 100M 200 300 400 500 800 1,05
Frequency in Hz
Final Result 1
Frequency QuasiPeak Meas. Bandwidth Antenna Polarity Turntable Corr. Margin Limit Comment
(MHz) (dBpv/m) Time (kHz) height position (dB) (dB) (dBuv/m)
(ms) (cm) (deg)
35.966850 13.5 15000.000 120.000 133.0 | V 252.0 13.1 16.5 30.0
51.006000 16.7 15000.000 120.000 98.0 [ V 129.0 13.3 13.3 30.0
54.443550 11.9 15000.000 120.000 2200 | V 173.0 12.9 18.1 30.0
733.587600 20.6 15000.000 120.000 200.0 | H 304.0 23.2 15.4 36.0
853.583550 21.8 15000.000 120.000 140.0 | V 234.0 24.6 14.2 36.0
931.883550 22.5 15000.000 120.000 1270 | V 42.0 25.3 13.5 36.0
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Hardware Setup: EMI radiated\Electric Field (NOS) - [EMI radiated]

Frequency Range:

Receiver:
Signal Path:

Antenna:

Antenna Tower:

Turntable:

EMC 32 Version 8.10.00

Subrange 1
30 MHz - 2 GHz

Receiver [ESCI 3]

@ GPIBO (ADR 20), SN 100083/003, FW 4.32
without Notch

FwW 1.0

VULB 9163

SN 9163-295, FW ---

Correction Table (vertical): VULP6113
Correction Table (horizontal): VULP6113
Correction Table: Cable_EN_1GHz (0909)
Tower [EMCO 2090 Antenna Tower]

@ GPIBO (ADR 8), FW REV 3.12

Turntable [EMCO Turntable]
@ GPIBO (ADR 9), FW REV 3.12

Plot 2: 1 — 12.75 GHz vertical polarization (lowekainnel)

Cetecom ICT Services GmbH

FCC Part 15 (TX-Mode)

Radiated Emissions 1 GHz - 12,75 GHz @ 3m

500

Amplitude / dBuV

Operator: Bertolino

1-1954_10_FCC_TXmode_channel 00_vertical. TIL

04:07:45 PM, Thursday, March 04, 2010

| | | | | | | | | |
T T T T T T T T T T
306 406 506 6.06 7.06 806 9.06 1006 11.06 1206
Frequency / Hz

Polarisation: Vertical

Company: sony Ericsson Mobile
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Plot 3: 1 — 12.75 GHz horizontal polarization (Istvehannel)

Cetecom ICT Services GmbH

FCC Part 15 (TX-Mode)

Radiated Emissions 1 GHz - 12,75 GHz @ 3m

800

700

6001

500

4001

300 \

200

Amplitude / dBuV

1001

T

106 206 306 406 506 6.06 7.06 806
Frequency / Hz

Operator: Bertolino

1-1954_10_FCC_TXmode_channel 00_horizontal.TIL

04:25:26 PM, Thursday, March 04, 2010

| |
T T
9.06 10.06 11.06 12.06

Polarisation: Horizontal

Company: sony Ericsson Mobile

Plot 4: 12 - 25 GHz vertical & horizontal polarizat (valid for all channels)

Mar ker 1 [ T1] RBW 1 MHz RF Att O dB
Ref Lvl 50. 19 dByV vBW 1 MHz
69 dByV 18. 22645291 GHz SsSwWIr 74 s Uni t dBav
69,
19 dB| O f set
[ A ]
65|
60
55
D1 54 |dBN
1MAX 1NVA
50|

45

40|

35

30|

25

Start 12 Gz 1.3 GHz/

Dat e: 5. MAR 2010 10: 14: 40

Stop 25 GHz
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Plot 5: 0.03 - 1 GHz vertical & horizontal polariiwan (middle channel)

Common Information

EUT:

Serial Number:

Test Description:
Operating Conditions:
Operator Name:
Comment:

AAD-3880070-BV + CAA-0003005-BV

IMEI: 00440214-025540-1 + 5908W49308170
FCCpartl5B@ 10 m

BT TX Ch 39

Klos

powered with 115V / 60 Hz

Scan Setup: STAN_Fin [EMI radiated]

Hardware Setup:
Level Unit:

Subrange
30 MHz - 1,05 GHz

Electric Field (NOS)
dBuVv/m

Detectors IF Bandwidth Meas. Time Receiver
QuasiPeak 120 kHz 15s Receiver

FCC_10m(B)_3

60T
551
50T
451 Fec-1om-B
40T
g 35T j
S L
=3
8 30
5 -
2 257
81 o
20T * L 2
151 * X3
101 X 2
5+
0 t t t t t t t t t t t t t i
30M 50 60 80 100M 200 300 400 500 800 1,05
Frequency in Hz
Final Result 1
Frequency QuasiPeak Meas. Bandwidth Antenna Polarity Turntable Corr. Margin Limit Comment
(MHz) (dBuV/m) Time (kHz) height position (dB) (dB) (dBuV/m)
(ms) (cm) (deg)
51.597150 14.3 15000.000 120.000 198.0 | V 14.0 13.2 15.7 30.0
101.707350 15.0 15000.000 120.000 980 | V 141.0 11.7 18.5 33.5
294.798300 10.1 15000.000 120.000 2100 | H 22.0 14.3 25.9 36.0
548.560500 19.0 15000.000 120.000 202.0 | V 240.0 19.3 17.0 36.0
709.860900 19.9 15000.000 120.000 2200 | V -1.0 22.6 16.1 36.0
940.957350 22.5 15000.000 120.000 2200 | H 73.0 25.3 135 36.0
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Hardware Setup: EMI radiated\Electric Field (NOS) - [EMI radiated]

Frequency Range:

Receiver:
Signal Path:

Antenna:

Antenna Tower:

Turntable:

EMC 32 Version 8.10.00

Subrange 1
30 MHz - 2 GHz

Receiver [ESCI 3]

@ GPIBO (ADR 20), SN 100083/003, FW 4.32
without Notch

FwW 1.0

VULB 9163

SN 9163-295, FW ---

Correction Table (vertical): VULP6113
Correction Table (horizontal): VULP6113
Correction Table: Cable_EN_1GHz (0909)
Tower [EMCO 2090 Antenna Tower]

@ GPIBO (ADR 8), FW REV 3.12

Turntable [EMCO Turntable]
@ GPIBO (ADR 9), FW REV 3.12

Plot 6: 1 — 12.75 GHz vertical polarization (middleannel)

Cetecom ICT Services GmbH

FCC Part 15 (TX-Mode)

Radiated Emissions 1 GHz - 12,75 GHz @ 3m

500

Amplitude / dBuV

Operator: Bertolino

1-1954_10_FCC_TXmode_channel 39_vertical.TIL

04:45:27 PM, Thursday, March 04, 2010

| | | | | | | | | |
T T T T T T T T T T
306 406 506 6.06 7.06 806 9.06 1006 11.06 1206
Frequency / Hz

Polarisation: Vertical

Company: Sony Ericsson Mobile
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Plot 7: 1 — 12.75 GHz horizontal polarization (m&dhannel)

Cetecom ICT Services GmbH

FCC Part 15 (TX-Mode)

Radiated Emissions 1 GHz - 12,75 GHz @ 3m

80.0

7001

Amplitude / dBpv

2001

10014

t t t t t t
106 206 306 406 506 606 7.06

Frequency / Hz
Operator: Bertolino

1-1954_10_FCC_TXmode_channel 39_horizontal. TIL

04:51:22 PM, Thursday, March 04, 2010

| |
t t t 1 1
8.0G 9.06 10.06 11.06 1206

Polarisation: Horizontal

Company: Sony Ericsson Mobile
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Plot 8: 0.03 - 1 GHz vertical & horizontal polariiwan (highest channel)

Common Information

EUT:

Serial Number:

Test Description:
Operating Conditions:
Operator Name:
Comment:

AAD-3880070-BV + CAA-0003005-BV

IMEI: 00440214-025540-1 + 5908W49308170
FCCpartl5B@ 10 m

BT TXCh 78

Lang

powered with 115V / 60 Hz

Scan Setup: STAN_Fin [EMI radiated]

Hardware Setup:

Electric Field (NOS)

Level Unit; dBuVv/m
Subrange Detectors IF Bandwidth Meas. Time Receiver
30 MHz - 1,05 GHz QuasiPeak 120 kHz 15s Receiver
FCC_10m(B)_3
60T
551
501
451 Fec-1om-B
401
g 35T j
S L
=4
8 30
£ -
2 5t
877 .
201 *
151 Y * *
101 .
54
0 t t —t+—t t t t t t —t+—t i
30M 50 60 80 100M 200 300 400 500 800 1,05
Frequency in Hz
Final Result 1
Frequency QuasiPeak Meas. Bandwidth Antenna Polarity Turntable Corr. Margin Limit Comment
(MHz) (dBuV/m) Time (kHz) height position (dB) (dB) (dBuV/m)
(ms) (cm) (deg)
51.988650 14.0 | 15000.000 120.000 2200 [ V 324.0 | 132 16.0 30.0
61.999350 15.3 | 15000.000 120.000 2200 [ V 168.0 | 111 14.7 30.0
98.974350 7.9 | 15000.000 120.000 220.0 | H 20| 118 25.6 335
512.082750 15.4 | 15000.000 120.000 220.0 | H 300.0 | 189 20.6 36.0
713.313150 20.2 | 15000.000 120.000 181.0 | V 291.0 | 227 15.8 36.0
942.044550 22.7 | 15000.000 120.000 2200 [ V 170 | 253 13.3 36.0
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Hardware Setup: EMI radiated\Electric Field (NOS) - [EMI radiated]

Frequency Range:

Receiver:
Signal Path:

Antenna:

Antenna Tower:

Turntable:

EMC 32 Version 8.10.00

Subrange 1
30 MHz - 2 GHz

Receiver [ESCI 3]

@ GPIBO (ADR 20), SN 100083/003, FW 4.32
without Notch

FwW 1.0

VULB 9163

SN 9163-295, FW ---

Correction Table (vertical): VULP6113
Correction Table (horizontal): VULP6113
Correction Table: Cable_EN_1GHz (0909)
Tower [EMCO 2090 Antenna Tower]

@ GPIBO (ADR 8), FW REV 3.12

Turntable [EMCO Turntable]
@ GPIBO (ADR 9), FW REV 3.12

Plot 9: 1 — 12.75 GHz vertical polarization (highelsannel)

Cetecom ICT Services GmbH

FCC Part 15 (TX-Mode)

Radiated Emissions 1 GHz - 12,75 GHz @ 3m

500

Amplitude / dBuv

Operator: Bertolino

1-1954_10_FCC_TXmode_channel 78_vertical. TIL

07:03:22 AM, Friday, March 05, 2010

|
t t t t t t t t t t
306 406 506 6.0G 7.06 806 9.06 1006 1106 1206
Frequency / Hz

Polarisation: Vertical

Company: Sony Ericsson Mobile
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Plot 10: 1 — 12.75 GHz horizontal polarization ¢regt channel)

Cetecom ICT Services GmbH

FCC Part 15 (TX-Mode)

Radiated Emissions 1 GHz - 12,75 GHz @ 3m

Amplitude / dBuv

2001

|
t t t t t t
1.06 206 306 406 506 606 7.06
Frequency / Hz
Operator: Bertolino

1-1954_10_FCC_TXmode_channel 78_horizontal.TIL

06:58:11 AM, Friday, March 05, 2010

| |
1 T 1 T
8.0G 9.06 10.06 11.06 12.06

Polarisation: Horizontal

Company: Sony Ericsson Mobile
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Results:
SPURIOUS EMISSIONS LEVEL (dBuV/m)
2402 MHz 2441 MHz 2480 MHz
Level Level F Level
F [MHz] | Detector [dBuV/m] F [MHz] | Detector [dBuV/m] | [MHZ] Detector [dBuV/m]

No critical peaks detected. All
emissions are below the limit!

No critical peaks detected. All
emissions are below the limit!

No critical peaks detected. All
emissions are below the limit!

Measurement uncertainty

+3 dB

f<1 GHz : RBW/VBW: 100 kHz

Limits: § 15.247 (c)

£ 1GHz : RBW/VBW: 1 MHz

In any 100 kHz bandwidth outside the frequency bairidast 20dB below the highest level of the @ekir
power. In addition, radiated emissions which falthe restricted bands, as defined in §15.205(a$t riso
comply with the radiated emission limits specifirdg15.209(a) (see §15.205(c)).

Limits: § 15.209

Frequency [MHZz] Field strength [uV/m] Measurement distance (m)
30 - 88 100 (40 dBuVv/im) 3
88 - 216 150 (43.5 dBuV/m) 3
216 - 960 200 (46 dBuV/m) 3
above 960 500 (54 dBuV/m) 3
2010-03-05 Page 56 of 84



CETECOM ICT Services GmbH CETECOM
W~w~

Test report n0.1-1954-06-07/10

5.16 Spurious Emissions - radiated (Receiver) 8§ 15.109

Plot 1: 0.03 - 1 GHz vertical & horizontal polariia (receiver)

Common Information

EUT: AAD-3880070-BV + CAA-0003005-BV

Serial Number: IMEI: 00440214-025540-1 + 5908W49308170
Test Description: FCCpartl5B @ 10 m

Operating Conditions: BT RX Mode

Operator Name: Lang

Comment: powered with 115V / 60 Hz

Scan Setup: STAN_Fin [EMI radiated]

Hardware Setup: Electric Field (NOS)

Level Unit: dBuv/m

Subrange Detectors IF Bandwidth Meas. Time Receiver
30 MHz - 1,05 GHz QuasiPeak 120 kHz 15s Receiver

FCC_10m(B)_3

60T
55T
50T
451 FEE-16m-B
40T
g 35T J
s |
=
g 30
£ -
& 257
- + “
201 -
154 *
10T
5+
0 t t t t t t t t t t t t t |
30M 50 60 80 100M 200 300 400 500 800 1,05
Frequency in Hz
Final Result 1
Frequency QuasiPeak Meas. Bandwidth Antenna Polarity Turntable Corr. Margin Limit Comment
(MHz) (dBuv/m) Time (kHz) height position (dB) (dB) (dBpuv/m)
(ms) (cm) (deg)
54.017250 15.0 15000.000 120.000 2110 | V 14.0 13.0 15.0 30.0
723.279150 20.4 15000.000 120.000 2200 | H 51.0 23.0 15.6 36.0
752.583150 21.0 15000.000 120.000 1240 | H 219.0 23.6 15.0 36.0
772.615200 20.9 15000.000 120.000 1540 | V 10.0 23.7 15.1 36.0
858.867150 22.1 15000.000 120.000 129.0 | H 155.0 24.7 13.9 36.0
954.146850 22.9 15000.000 120.000 2200 | H 109.0 25.4 13.1 36.0
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Hardware Setup: EMI radiated\Electric Field (NOS) - [EMI radiated]

Frequency Range:

Receiver:
Signal Path:

Antenna:

Antenna Tower:

Turntable:

EMC 32 Version 8.10.00

Subrange 1
30 MHz - 2 GHz

Receiver [ESCI 3]

@ GPIBO (ADR 20), SN 100083/003, FW 4.32
without Notch

FwW 1.0

VULB 9163

SN 9163-295, FW ---

Correction Table (vertical): VULP6113
Correction Table (horizontal): VULP6113
Correction Table: Cable_EN_1GHz (0909)
Tower [EMCO 2090 Antenna Tower]

@ GPIBO (ADR 8), FW REV 3.12

Turntable [EMCO Turntable]
@ GPIBO (ADR 9), FW REV 3.12

Plot 2: 1 — 12.75 GHz vertical polarization (reeiv

Cetecom ICT Services GmbH

FCC Part 15 (TX-Mode)

Radiated Emissions 1 GHz - 12,75 GHz @ 3m

Amplitude / dBuV
8
S
T

t
1. 206
Operator: Bertolino
1-1954_10_06_FCC_RXmode_vertical. TIL

09:31:48 AM, Friday, March 05, 2010

+ t t t t t + t t
406 506 606 706 806 906 1006 1106 1206
Frequency/ Hz

Polarisation: Vertical

Company: Sony Ericsson Mobile
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Plot 3: 1 — 12.75 GHz horizontal polarization (iige€)

Cetecom ICT Services GmbH

FCC Part 15 (TX-Mode)

Radiated Emissions 1 GHz - 12,75 GHz @ 3m

800

7001

6001

500

4001

Amplitude / dBpV

300

200

1001

T

106 206 306 406 506 6.06 7.06 806
Frequency / Hz

Operator: Bertolino

1-1954_10_06_FCC_RXmode_horizontal. TIL

09:38:42 AM, Friday, March 05, 2010

| |
T T
9.06 10.06 11.06 12.06

Polarisation: Horizontal

Company: Sony Ericsson Mobile

Plot 4: 12 - 25 GHz vertical & horizontal polarizat (valid for all channels)

Mar ker 1 [ T1] RBW 1 MHz RF Att O dB
Ref Lvl 50. 13 dByV vBW 1 MHz
69 dByV 18. 25250501 GHz SwWIr 74 s Uni t dByv
69,
19 dB| O f set
[ A ]
65|
60
55
D1 54 |dBN
1MAX invA

50|

45

40|

35

30|

25

Start 12 Gz 1.3 GHz/

Dat e: 5. MAR. 2010 10: 14: 06

Stop 25 GHz
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Results:
Spurious Emissions level [dBuV/m]
Level
fIMHZ] Detector [dBuV/m]
No critical peaks detected. All emissions are befogvlimit!
Measurement uncertainty +3 dB
f<1 GHz: RBW/VBW: 100 kHz £ 1GHz : RBW/VBW: 1 MHz
See above plots
Measurement distance see table
Limits: § 15.109
Frequency (MHz) Field strength (uV/m) Measurement distance (m)
30 - 88 100 (40 dBuV/m) 3
88 - 216 150 (43.5 dBuV/m) 3
216 - 960 200 (46 dBuV/m) 3
above 960 500 (54 dBpV/m) 3
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5.17 Spurious Emissions < 30 MHz - Transmitter radiated§ 15.209

Modulation: Pi/4 DOPSK

Measured at 10 m distance.
Values recalculated with 40 dB/decade accordirfgQQ rules.

Plot 1: TX mode

Magnetic Field Strength

FCC Part 15 Limit FCC_magnetic

Measurement FCC
PK_Values_FCC
QP Values FCC

Limit corrected for 3m measurement distance

x| |

1300

12001

1100

10001

9001

800

7001

Amplitude / dBuv/m

600
500
4004
3001

2 | | | | |
T T T T 1
10K 10.0K 100.0K 10M 10.0M 100.0M

Frequency

Operator: Bertolino Projekt ID: 1-1954/10

07:11:52 AM, Friday, March 05, 2010 EUT: AAD-3880070-BV

Plot 2: RX mode

Magnetic Field Strength

FCC Part 15

Limit FCC_magnetic
Measurement FCC
PK_Values_FCC
QP Values FCC

Limit corrected for 3m measurement distance

x| |

1300

1200

11001

1000

9001

800

7001

Amplitude / dBuv/m

6004

500

4001

300

20,

| | | |

t t t 1
10K 100K 1000k 10M 10.0M 100.0M
Frequency

Operator: Bertolino Projekt ID: 1-1954/10

07:13:53 AM, Friday, March 05, 2010 EUT: AAD-3880070-BV
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Limits:
Frequency (MHz) Field strength (uV/m) Measurement distance (m)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30/29.5 dBuV/m 30
2010-03-05 Page 62 of 84



CETECOM ICT Services GmbH
Test report n0.1-1954-06-07/10

o4

CWMW

5.18 Conducted Emissions <30 MHz § 15.107/207

Modulation: Pi/4 DOPSK

Plot 1: TX mode, neutral line

CETECOM ICT
CISPR22 —  limit_AV
Neutral Line — imiQP
—  N-Measurement
A N-Pk-Values
100.0 X N-QP-Values
O__N-AV-Values
90.0
80.0
70.0
60.0
I
o
k<l
3
£ 500
s J
£
<
40.0
30.0
20.0
100 | Nl i AL L ol il
I L i , .l:l".W...llLlJ.lu|.,m|..xl.........J. L d bt —
100.0K 1.0M 10.0M 100.0M
Frequency
Operator: Bertolino
1-1954_10_06_FCC_TXmode_AC.TIL Projekt ID: 1-1954/10
07:37:24 AM, Friday, March 05, 2010 EUT: AAD-3880070-BV
Plot 2: TX mode, phase line
CETECOM ICT
CISPR22 Y
Phase Line — limit_QP
—  P-Measurement
A P-Pk-Values
100.0 X P-QP-Values
O__P-AV-values
90.01
80.01
70.04
60.0
I
o
k-]
2
£ s001
s J
£
<
4001
3004+
2004
1004 bl [k Lilabi}
| ] MML vt bbbkl il
100.0K 10.0M 100.0M

Frequency

Operator: Bertolino
1-1954_10_06_FCC_TXmode_AC.TIL

07:37:07 AM, Friday, March 05, 2010

Projekt ID: 1-1954/10

EUT: AAD-3880070-BV
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Plot 3: RX mode, neutral line

1000

90.0

7001

60.0

CETECOM ICT

CISPR22

Neutral Line

imit_AV
limit_QP
N-Measurement
N-Pk-Values
N-QP-Values
N-AV-Values

oxe> | ||

50.0

Amplitude

2004

300

200

1001+ i

Operator: Bertolino
1-1954_10_06_FCC_RXmode_AC.TIL

07:41:58 AM, Friday, March 05, 2010

Frequency

kalial
I|I|.h|il|1|||.u Y, bbbl

10.0M

100.0M

Projekt ID: 1-1954/10

EUT: AAD-3880070-BV

Plot 4: RX mode, phase line

1000

90.01

80.01

7001

60.01

CETECOM ICT

CISPR22

Phase Line

limit_ AV
limit_QP
P-Measurement
P-Pk-Values
P-QP-Values
0O __P-Av-vValues

o ||

50.01

Amplitude

40.0

3001

2001

1001 i

AL o o b st i

Operator: Bertolino
1-1954_10_06_FCC_RXmode_AC.TIL

07:41:41 AM, Friday, March 05, 2010

t
1.0M
Frequency

10.0M 100.0M

Projekt ID: 1-1954/10

EUT: AAD-3880070-BV

Limits:

Under normal test conditions only

See plots
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6

Test equipment and ancillaries used for tests

In order to simplify the identification of the eguaient used at each specific test, each item ofegspment and
ancillaries are provided with an identifier or nuenin the equipment list below.

Typically, the calibrations of the test apparatus eommissioned to and performed by an accreditditration
laboratory. The calibration intervals are deterrdiimeaccordance with the DIN EN ISO/IEC 17025. didiéion to the
external calibrations, the laboratory executes ampn measurements with other calibrated tesesysor effective
verifications. Weekly chamber inspections and racaiébrations are performed. Where possible, rfegating and
signalling equipment as well as measuring receiegid analyzers are connected to an external higtigion 10

MHz reference (GPS-based or rubidium frequencydstat).

’ Last Next
Lab/ . Serial INV. No Kal. : ;
ltem Equipment Type Manufact. No. Cetecom  Art Ca_llbr Ca_llbra
ation tion
. . HP
45 Switch-Unit 3488A oo 2719A14505 300000368 g
B} HP 06.01.  06.01.
50 Netzgerat 6032A oo . 2920A04466 300000580 koo 11
SPS_PHE Spitzberger B5981; 03.09. 03.09.
n.a. software 1.4 & Spiel 5D1081;85979 00000210 kT4, 03
EMI- ESCI
n.a. Messempfang 1166.5950. R&S 100083 300003312 k 9801 08OL
er 03
Analysator-
Referenz-
n. a. System ARS 16/1 SPS A350907/0 4530003314 | 06:06.  06.06.
. 0205 07 09
(Harmonics
u. Flicker)
JS42-
n. a. Amplifier 00502650- MITEQ 1084532 300003379  ev
28-5A
Antennen Model ETS- iz
n. a. et o170 L INDGREN 64762 300003745
N Model ETS- iz
n. a. Steuergerat 2090 LINDGREN 64672 300003746 W
Interface-Box Model ETS- iz
N8 firDrehtisch 105637  LINDGREN 44583 300003747,
na  Brefband  VULBOIE oo heck 295 300003787  k 0104 01.04.
antenne 3 08 10
na  Spectrum- FSU26 R&S 200809 300003874  k 0801 0801
Analyzer 10 12
Horn vl
n.a  Antenne 3115 EMCO 88123083 300001032 kI 020 0593
1-26.5GHz !
n.a  ActivelLoop 6502 EMCO 2210 300001015  ne
Antenne
n. a. Busisolator Kontron 300001056 g
n. a. Absoferha” MWB 87400/02 300000996
Spec
A.  System-Rack 85900 HP I.V. * 300000222  ne
2 2e
Netznach
9 bildung ESH3-Z5 R&S 828576/020 300001210 Ve 0001 08.0L
Artificial 10 12
Mains 9 kHz
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to 30 MHz
n.a.  Relais Matrix 3488A HP 2719A15013 300001156  ne
MeRtechnik
n. a. Relais Matrix PSU R&S 890167/024 300001168ne
n. a. Trenntrafo RT5A Grundig 9242 300001263 ne
. . HP
n. a. Leitungsteiler 11850C MeRtechnik 300000997 ne
n. a. Switch /- 3488A HP 260508770 300001443  ne
Control Unit
WRCG240
Band Reject 0/2483- -
n. a. filter 2375/2505- Wainwright 11 300003351 ev
50/10SS
Quantum
TILE- Change,
n. a. Software Modell EMCO none 300003451 ne
Emission TILE-
ICS/FULL
Hochpass WHKX2.9/ N
n. a. filter 18G-12SS Wainwright 1 300003492 ev
Hochpassfite  WHK1.1/1 N
n. a. ; 5G-10SS Wainwright 3 300003255 ev
Hochpass WHKX7.0/ N
n. a. filter 18G-8SS Wainwright 18 300003789 ne
PSA- Agilent
na  Spektumanal .00 Vertr. Bad  MY48250080 300003812  k 008 0508
ysator 3 Hz - Hom 08 10
26,5 GHz
Microwave Agilent
n. a. Analog N5183A  Vertr.Bad  MY47420220 300003813 Kk 008 06.08
Signal 08 10
Hom
Generator
EMI Agilent v
n. a. Preselector N9039A Vertr. Bad MY48260003 300003825 KiI 1%38' 191'88'
9kHz - 1 GHz Hom !
TRILOG vi
Super VULB916 17.12. 17.12.
n. a. Breitband 3 Schwarzbeck 371 300003854 KII 08 10
Antenne ’
Switch / HP
n.a. Control Unit 3488A MeRtechnik 300000929 ne
Signal
Analyzer
n.a. 20Hz- FSIQ26 R&S 835540018 00002081y 0741 0701
26,5GHz-150
to + 30 DBM
CBT 11&(3:?[3 s;ooo
n. a. E(E'Eeé?";& K35, CBT- R&S 100313 300003516  k 0230'82' 031'89'
isierung ) B55, CBT-
9 K55
Power Supply 28.08. 28.08.
n. a. 0-20V: 0-5A 6632B HP US37478366 400000117 k 08 10
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